Ihi Mini Excavator 32j Parts Catalog
Full download: http://manual place.com/download/ihi-mini-excavator-32j-parts-catal og/

MEMO

Thisisthe cut pages sample. Download all 285 page(s) at: ManualPlace.com



http://manualplace.com/product/ihi-mini-excavator-32j-parts-catalog/

PARTS CATALOG

32J
MINI ENGAVATOR

SERIAL No. AEO000001~

IHI

Jo) | REBEARINS=EKL

Ishikawajima Construction Machinery Co., Lid.

PUB.No0.6




IHI 32J

INDEX =] X
DESCRIPTION 2 iR SHEET No. |PAGE
LOWER MACHINE ; T ARt ;
LOWER MACHINE ASS'Y T BB RARLT 1-1 []| 2
CRAWLER SHOE ASS'Y ya—35 va—Hi 1-2 []]| 4
CRAWLER SHOE ADJ. DEVICE ya-3 va-@BEE 1-3 []| s
FRONT IDLER ASS'Y Jovh T4 KL 1- 4 []]| 8
LOWER ROLLER ASS'Y B7— o—S4 1-5 []]| 10
UPPER ROLLER ASS'Y T yt— o= S 1-6 [ ]| 12
LOWER TRACTION PIPING ASS'Y TS TACE AL 1-7 []]| 14
TURNTABLE ; s—vFr—TI;
TURNTABLE & §— 25— 7 VREEERT Y > 7 43T 2- 1 []| 18
SWING BEARING ASS'Y
SWING DRIVE DEVICE ; MECIEEENEE ;
SWING DRIVE DEVICE HEIRRE) 3- 1 []] 22
HYDRAULIC PIPING ; hERE ;
RETURN & SUCTION PIPING ASS'Y Y 5 —VRY 7 2 VRCERL a- 1 []]| 26
RETURN & SUCTION PIPING ASS'Y Y 5= RY ¥ 2 VECEL 4a- 1A [ ]| 20-1
SWING & TRACTION PIPING ASS'Y B B TAC AT a- 2 []] a0
SWING & TRACTION PIPING ASS'Y R S A 4a- 24 []] 381-1
PUMP DISCHARGE & HOTHIMRT — L A1 Vo REML|  4- 3 [ ]| 32
BOOM SWING PIPING ASS'Y
PUMP DISCHARGE & R SUMR T -4 21 v /REML|  4- 34 []| 35-1
BOOM SWING PIPING ASS'Y
CONTROL PIPING ASS'Y LG 4a- 4 [ ]| 36
CONTROL PIPING ASS'Y AT 4- 4aa []| 39-1
CONTROL PIPING ASS'Y LG 4- 4 40
(A~D & A-B+G CHANGE) (A~DKA - B - GUIi)
CONTROL PIPING ASS'Y AT E AT 4- 4A 43-1
(A~D & A+ B+ G CHANGE) (A~DKA - B - GUIi)
CONTROL PIPING ASS'Y FIBREML (v a— b Lo—f) 4- 4 43-5
(FOR SHORT LEVER)
CONTROL PIPING ASS'Y BIRCEASL (v a— bk L/S—FD 4- 4A 43-9
(FOR SHORT LEVER)
TRACTION SHIFT PIPING ASS'Y ETUHRACE L 4- 5 [ ]| 44
TRACTION SHIFT PIPING ASS'Y FETTUHRACE AL 4a- 54 [ ]| 46-2
-1 -
Ishikawajima Construction Machinery Co., Ltd. REV No®



IHI 32J

INDEX B x
DESCRIPTION £ T SHEET No. |PAGE
HYDRAULIC INSTRUMENT ; RS
TRACTION MOTOR ASS'Y EITE— FHIT 5-1 []]| 48
SWING MOTOR ASS'Y BEElE — £ 45T s-2 []| 52
ROTARY JOINT ASS'Y =Y YaAf v MiT 5-3 []]| 56
CONTROL VALVE ASS'Y avbm— SLTHI 5- 4 []| s8
CONTROL VALVE ASS'Y avbo— sSLTH 5- 4a [ ]| 61-3
REMOTE CONTROL VALVE ASS'Y YEIY SOLTH 5-5 [ || ez
REMOTE CONTROL VALVE ASS'Y YEIL SULTH 5- 5 64
(FOR A B CHANGE) (A, BYJRA)
REMOTE CONTROL VALVE ASS'Y yEIL SULTH 5- 5 65 -3
(FOR SHORT LEVER) (va—F L=
SOLENOID VALVE ASS'Y VUIAK ST 5-6 [ || e6
HYDRAULIC OIL TANK ASS'Y YeBh S > 7 L3 5—- 7 []| es
OIL PUMP ASS'Y AN AR TR 5-8 []| 70
BOOM CYLINDER ASS'Y FATNEDYZ S kv 5-9 [ ]| 7
ARM CYLINDER ASS'Y VETNEDYZ kv 5-10 [ ]| 78
BUCKET CYLINDER ASS'Y AN Z 4 v s-11 [ ]| 8o
BOOM SWING CYLINDER ASS'Y T—Lh RA VY VY UKL 5-12 [ ]| 82
BLADE CYLINDER ASS'Y AR ) KT 5-13 [ ]| 86
MULTIPLE VALVE ASS'Y 2NF SLTHL 5-14 [ ]| 88
(A~D CHANGE) (A~D %)
MULTIPLE VALVE ASS'Y < NF SSLTHL 5- 14 89 -1
(A-B-+G CHANGE) (A - B Gl
TRACTION SHIFT VALVE ASS'Y ETIR L THST 5-15 [ ]| 90
OPERATING CONTROLS ; EIRIR (R
TRACTION LEVER ASS'Y REAT LS —Hflar 6- 1 [ || o4
TRACTION LEVER ASS'Y AT LS —4 6- 1A [ ]| 95-3
CONTROL LEVER ASS'Y avbo— LA—fT 6-2 [ ]| 9
CONTROL LEVER ASS'Y avbho— LA—f 6- 2 99 -1
(FOR SHORT LEVER) (Ya—hF L—H)
BLADE & BAARR T~ R4 VY 6- 3 []| 100
BOOM SWING CONTROL ASS'Y 3> b o— L
ENGINE CONTROL ASS'Y IYYy 3y ho—r 6- 4 []] 102
ENGINE CONTROL ASS'Y IYYY 3y ho—A 6- 4 104
(FOR DECEL.) (5% VA
-2 -
Ishikawajima Construction Machinery Co., Ltd. REV No.®



IHI 32J

I NDE X = x
DESCRIPTION & R SHEET No. |PAGE
POWER UNIT ; NO— 2=y b
ENGINE & ACCESSORIES ITUIVRT 7YY 7- 1 [ ]| 106
AIR CLEANER & MUFFLER ASS'Y IF7— ZY—F+R=7 4L 7- 2 []] 110
OIL PUMP DRIVE DEVICE AN R TREEE 7- 3 []] 112
FUEL TANK & PIPING ASS'Y R o BB AT 7- 4 []] 114
FUEL TANK & PIPING ASS'Y RS > o RBEEHT 7- 4 116
(W,/WATER SEDIMENTER) (V4=% €F4AVIH)
CAB & RELATED PARTS ; ¥ v TRIREER: ;
COVER ASS'Y At s 1 []] 120
NOISE ABSORBENT ASS'Y B HHT 2 []] 124
CANOPY ASS'Y F ¢/ BT 3 []] 126
CANOPY ASS'Y (FOR TOPS) F 4 ) ML (TOPS ) 3 127 -1
OPERATOR SEAT & SWING LOCK ASS'Y | #~XL—% — MEhEHD v 24l 4 []] 128
OPERATOR SEAT & SWING LOCK ASSY| #~XU—% ¥— hEhEHD v 24 4 129 - 1
(W./SUSPENSION) HFZRRv v a )
NAME PLATE ASS'Y k—b 7U— ML 5 []] 130
NAME PLATE ASSY (FOR ENGLISH) | #—4 7U— Ml (G50 132
ELECTRIC SYSTEM; ESRH
ELECTRIC SYSTEM BLRHE []] 134
INSTRUMENT PANEL ASS'Y FreRE (1] 138
INSTRUMENT PANEL ASS'Y FHEMMNL (a—b LN—H) 140 - 2
(FOR SHORT LEVER)
TOOLS & ACCESSORIES ; IRRHR® ;
TOOLS & ACCESSORIES TERMES []] 142
HOE ATTACHMENT ; K= THFAUb;
HOE ATTACHMENT ASS'Y t— THyFA v ML 11-1 []] 146
BOOM SWING ASS'Y T—bh R4 UIHL 11- 2 []] 150
HOE BUCKET ASS'Y - Ny M 11-3 []] 152
HOE BUCKET ASSY (W/EYE PLATE)| h— /%y MIZ(7A FL—M| 11- 3 154
HOE ATTACHMENT PIPING ASS'Y K= Ty FA Y B -4 []]| 16
HOE ATTACHMENT PIPING ASS'Y = Ty FA v MCEML 11— 4A [ ]| 158-2

Ishikawajima Construction Machinery Co., Ltd. REV No®



IHI 32J

INDEX B xR
DESCRIPTION % R SHEET No. |PAGE
BLADE ATTACHMENT ; HERT S v FAV b
BLADE ATTACHMENT ASS'Y Bt 12- 1 [ ]| 160
BLADE PIPING ASS'Y BEHARATE AL 12- 2 []] 1e2
OPTION SPECIFICATION ; REBILER ;
SPARE PORT PIPING ASS'Y Tt~ MCEALL 15- 1 [ ]| 166
SPARE PORT PIPING ASS'Y FiA— MCEDL 15— 1A [ ]| 169-3
SPARE PORT PIPING ASS'Y FiA— MBI 15— 1B [ ]| 169-7
POWER PORT PIPING ASS'Y AVESE SN v ik 15- 2 []]| 170
OPERATOR ROOM ASS'Y (1) WA (1) 15- 3 [ ]| 174
OPERATOR ROOM ASS'Y (2) B (2) 15- 4 [ ]| 178
CAR HEATER ASS'Y A— k—FH 15- 5 [ ]| 182
DEFROSTER ASS'Y 770y 15- 6 [ || 184
NAME PLATE ASS’Y (FOR CABIN) A—b FU— MY Gy £V 15- 7 [ ]| 186
NAME PLATE ASS'Y (FOR ENGLISH) | *—4 7U— My G50 15— 7 188
NAME PLATE ASSY (FOR GERMANY)| *—4 FL— ML (K4 V) 15— 7 190
NAME PLATE ASSY (FOR ITALIAN) | )—4 7U— MY (15 ) 7H) 15— 7 192
NAME PLATE ASSY (FOR FRENCH) | *—4 7V— MY (75 v 2H) 15- 7 [D]| 194
ARM STOPPER ASS'Y (FOR BREAKER) 7—4 2 by S (7L—nF) 15- 8 [ ]| 19
MIRROR ASS'Y 37 —Hr 15- 9 []] 198
LIGHT ASS'Y 54 ML 15-10 [ ]| 200
PARTS INDEX ; HRESIERS| ;
ENGINE PARTS CATALOG ; TSy K=Y hyoy;
— 4 -
Ishikawajima Construction Machinery Co., Ltd. REV No.®



SECTION 1

LOWER MACHINE

T & 52 B

Jo) | | BREEFRINSXE

Ishikawajima Construction Machinery Co., Lid.



., W

SHEET No.1—1

REV. No.

T ERBEBRHE L

LOWER MACHINE ASS'Y

pd

o

MODEL 32J



RHES| B & & 5 & o 2 o BE\ERHE & H 5 # fid £
KEY No.| PART No. DESCRIPTTION Q'TY|CHAN., SERIAL No. REMARKS
T AR AR L
0 x5300 933 00 | Lower Machine Ass'y 1 AE000001~
-3 Ya—#r
0-1 x5300 760 00 | Shoe Ass'y, Crawler (Rubber) 1 AE000001~ * * x
su—35 va-—#ir
x5301 221 00 | Shoe Ass'y, Crawler (Rubber) 1 * K ok~
so—3 Ya—#ir
0-2 x5300 638 00 | Shoe Ass'y, Crawler (Steel) 1 AE000001~
H— ()
1 4461 924 00 | *Cover (RH.) 1 <« AE000001~AE000615
H3— (R) X
4457 314 00 | *Cover (RH.) 1 — AE000616~
BMAATERL N (LW, FWH #B)
2 0518 100 20 | *Bolt, Treatment (W,/L.W, F.W) 14 AE000001~ MI10Ox 20 P=1.25
A13— (%)
[ 3 4461 925 00 | *Cover (L.H.) 1 <« AE000001~AEQ000615
H3— (ZF) X
[ 4457 315 00 | *Cover (L.H.) 1 —! AE000616~
IhH Ja—35 Ya-—
[} 4 0653 710 UA | *Shoe, Rubber Crawler 2 <« AEOQ000001~ % % %
ThH Io—5 Ya-— (@)
® 0653 771 UA | *Shoe, Rubber Crawler 2 —J * % ok~
ra—35 Ya —*ﬂl‘l
[ 4-1 #0653 075 UA | *xShoe Ass'y, Crawler (Steel) 2 <oy AE000001~ % * * Sh.No.1 -2
su—3 va—fir O
[ #0653 780 UA | *Shoe Ass'y, Crawler (Steel) 2 — * Kk~ Sh.No.1 - 2
sa—5 Ya—#r
o 4-2 #0653 077 UA | *Shoe Ass'y, Crawler (Steel) 2 AE000001~ Sh.No.1 -2
H3— (FH)
5 4459 687 00 *Cover (R.H.) 1 AE000001~
Hp3— (&)
6 4459 688 00 * Cover (L.H.) 1 AE000001~
Jody b
7 0910 950 12 * Grommet 2 AE000001~ % % x
o7— 7b—A
8 AN4200 640 00 * Frame, Lower 1 <« AE000001~AE000483
a7— 7U—LAL X
A4200 674 00 *Frame, Lower 1 «—'_1 AE000484~AE000615
o7— JU—A X
N4200 689 00 * Frame, Lower 1 ) AE000616~
"UT KRB
9 4003 079 00 * Bolt, "U" 4 AE000001~
VAN =Eab 3 i YA
10 #5300 608 00 | *Roller Ass'y, Upper 2 AE000001~ Sh.No.1 - 6
BRI b
11 0475 120 35 * Bolt, Treatment 18 <« AE000001~ % * * M12 x 35
BB b O
0555 120 35 % Bolt, Treatment 18 — * ¥k k-~ M12 x 35
BINEERE S
[ 12 0595 120 00 | *Washer, Treatment 44 AE000001~AEQ00415 |M12
.l 0595 120 00 * Washer, Treatment 26 AE000416~ M12
EITE— ST
13 #0753 785 UA | *Motor Ass'y, Traction 2 AE000001~ Sh.No.5 -1
K547 XTahryb
14 4234 537 00 | *Sprocket, Drive 2 AE000001~
BULERA )L b
15 0475 120 30 * Bolt, Treatment 18 « AE000001~ % % * M12 x 30
BULEEAR )L b O
0555 120 30 * Bolt, Treatment 18 | # * % ¥ ~AE000415 M12 % 30
BRIV b (75 U ORD) O
0457 120 30 * Bolt, Treatment (W, Flange) 18 — AE000416~ Mi2 x 30
FIN—
16 4460 756 00 | *Cover 1 AE000001~
IR b (LW, FW{H)
17 0517 080 12 | *Bolt, Treatment (W,/L.W, F.W) 2 AE000001~ M8 x 12
bas =
N OTE
THI
LOWER MACHINE ASS'Y REV. No. @
MODEL 32J -3 — SHEET No.1—1




RHES| 8 & & 5 B LT 2 oK BRERKE & A 5 # f £
KEY No.| PART No. DESCRIPTTION Q'TY|CHAN.| SERIAL No. REMARKS
Ty AR—
18 4461 717 00 | *Cover, Under 1 AE000001~
755
19 0690 201 03 * Plug 12 AE000001~
o7— o-—JSf7
20 #5300 903 00 *xRoller Ass’y, Lower 8 <« AE000001~AE000483 |Sh.No.1 — 5
ov— o—S#w O
#5301 134 00 | *Roller Ass'y, Lower 8 — AE000484~ Sh.No.1 -5
21 0595 160 00 * Washer, Treatment 16 AEQ000001~ M16
BB b
22 0555 160 30 * Bolt, Treatment 16 AE000001~ M16 x 30
>y b HED
23 0535 120 00 * Nut, Treatment 8 AE000001~ Ml12 P=1.25
Ya— HAFK B
24 4475 587 00 | *Guide, Shoe (R.H.) 2 AE000001~
Ya— H4K ()
25 4475 586 00 * Guide, Shoe (L.H.) 2 AE000001~
MINEERE S
26 0595 120 00 * Washer, Treatment 12 AE000001~ M12
BILEAR L b
27 0475 120 35 * Bolt, Treatment 12 « AE000001~ % * x M12 x 35
BUAEER L b @)
0555 120 35 * Bolt, Treatment 12 — * %k Kk~ M12 x 35
N OTE
THI

MODEL 32J

LOWER MACHINE ASS’Y

—3—-1 —

REV. No. @

SHEET No.1—1




RHES| o & & 5 B o 2 o BRERHE & B 5 # fi =z
KEY No.|] PART No. DESCRIPTTION Q'TY|CHAN.| SERIAL No. REMARKS
ra—35 Ya—#r
0 0653 075 UA | Shoe Ass'y, Crawler 2) <« AE000001~ * % * £ = 300mm
Jo—3 Ya—#r O
0653 780 UA | Shoe Ass'y, Crawler (For Rubber Pad) 2) — * X ¥~ £ = 300mm
sa—35 Ya—¥vw
0-1 0653 077 UA | Shoe Ass'y, Crawler 2 AE000001~ 2 = 400mm
FSvy Ya— arFTYy—»
1 0653 082 92 * Complete, Track Shoe 42 “ AEQ00001~ * x x £ = 300mm
FSwvy Ya— av7y—}% @)
0653 780 03 * Complete, Track Shoe (For Rubber Pad) | 42 — * k ¥~ £ = 300mm
NSwy Ya— avTY—%
1-1 0653 027 92 * Complete, Track Shoe 42 AEQ000001~ £ = 400mm
Ty
2 0653 048 06 | * *Bushing 1 AE000001~
IRY Ya— avSY-—}
3 0653 082 93 * Complete, Master Shoe 1 <« AEO000001~ * % * ¢ = 300mm
QRY Ya— aAVTY-—} O
0653 780 02 * Complete, Master Shoe(For Rubber Pad) 1 — * ¥k~ £ = 300mm
TRY Ya— aAVTY—}
3-1 0653 076 93 | *xComplete, Master Shoe 1 AE000001~ £ = 400mm
Ty
4 0653 048 06 * * Bushing 1 AE000001~
vy Ev
5 0653 082 04 * Pin, Cotter 1 AE000001~
rowy EY
6 0653 048 07 | *Pin, Track 42 AE000001~
2Ry BV
7 0653 082 03 * Pin, Master 1 AEO000001~
pa =
N OTE
CRAWLER SHOE ASS'Y REV. No. @
MODEL 32J -5 — SHEET No.1—2




MMMMMMMM

EEEEEEEEEEEEEEEEEEEEE

RRRRRR




RHES| 8B & & 5 B o & BOo|% BESRHE B H 5 B i+ %
KEY No.|] PART No. DESCRIPTION Q'TY|CHAN., SERIAL No. REMARKS
Ju—35 ¥a-—-FERE%E
0 x5301 001 00 | Adj. Device, Crawler Shoe 2 AEO000001~ * *x * Rubber Shoe
r0—35 Y-SR
x5301 226 00 | Adj. Device, Crawler Shoe 2 * %k k~ Rubber Shoe
ra—35 va—FHREE
0-1 x5301 002 00 | Adj. Device, Crawler Shoe 2 AEQ000001~ * * % Steel Shoe
sa—35 Va-—-FIREE
x5301 227 00 | Adj. Device, Crawler Shoe 2 * ¥ ¥~ Steel Shoe
)= Y UFHEL
0-2 5300 633 98 *Cylinder Ass'y, Grease 2 <« AE(000001~ % * %
JY—R Ty ML @]
5301 226 98 | *Cylinder Ass'y, Grease 2 — * % %k~
VA S D24
1 4514 511 00 | * *Cylinder, Grease 1 «— ADO006001~ * * *
Ty—2 vy (@)
4514 544 00 | * *Cylinder, Grease 1 = | kkk~%k%x%
FY—x YYyvy X
4514 545 00 * % Cylinder, Grease 1 — * k k~
0" yvy
2 0760 710 42 | * xRing, "O” 1 AE000001~ P40 — 30B
Ny 27y T Yooy
3 0762 120 42 | * xRing, Back — up 1 AE000001~ P40 - T2
EX by
4 4515 508 00 * x Piston 1 AE000001~
oty F
5 4560 004 00 * % Packing, Copper 1 AEQO00001~ % % %
Frvs NSLT
6 4140 000 00 | * *Valve, Check 1 <« AE000001~ * * %
Fxvs NIT X
0753 265 UA | * *xValve, Check 1 — * %k~
FY)—-2 =vTh
7 0728 111 15 * * Nipple, Grease 1 «— AE000001~ * * * PT1,/8
TY—=R =97 O
o 0728 111 14 | * xNipple, Grease 1 — Kk k~ k¥ % PT1,/8
7Y VS 2=y ML
10 5300 758 96 *Unit Ass’y, Spring 1 «— AE000001~AE000155
2FY vy o=y ML O
5301 008 99 *Unit Ass'y, Spring 1 — AE000156~
27y vy o=y MEL
10-1 5300 639 99 *Unit Ass'y, Spring (For Steel Shoe) 1 AE000001~
TI¥A M RIb
11 4004 161 00 | * *Bolt, Adjusting 1 AE000001~
ASY VT YF—+
12 4485 514 00 * * Retainer, Spring 1 AE000001~
AN -4
13 4040 828 01 * * Spacer (For Rubber Shoe) 1 <« AEO000001~AE000155
AR—H @)
4040 859 01 * % Spacer (For Rubber Shoe) 1 — AE000156~
2Ty T
14 4170 177 00 * * Spring 1 AE000001~
Ay VT YF—F
15 4485 513 00 | * *Retainer, Spring 1 AE000001~
AAFy b
16 0580 160 00 | * *Nut, Hex. 1 AE000001~ M16
Jarv bk T7A KSH
20 #5301 003 00 | *Idler Ass'y, Front 1 <« AE000001~AE000483 [Sh.No.1 — 4
Juvh TA KL X
#5301 143 00 *Idler Ass'y, Front 1 — AE000484~ Sh.No.1 — 4
Juarh TA KL
20-1 #5301 004 00 | xIdler Ass'y, Front (For Steel Shoe) 1 AE000001~ Sh.No.1 -~ 4
BT S
21 0595 100 00 * Washer, Treatment 4 AEQ000001~ M10
IRV b
22 0513 100 35 | *Bolt, Treatment 4 AE000001~ M10 x 35
& B
N OTE

IHI

MODEL 32J

so0—-35 Ya—ARERE
CRAWLER SHOE ADJ. DEVICE

-7 —

REV. No. @

SHEET No.1—3




IHI Jouh 74 ksEd

FRONT IDLER ASS'Y REV. No. @
SHEET No.1— 4

MODEL 32J —g-—




RHES| 8 & & 5 i1 o 2 o[ mR|Em#E & H 5 # i ] %
KEY No.| PART No. DESCRIPTION Q'TY|CHAN.| SERIAL No. REMARKS
Jorh 74 FSH
(] 0 5301 003 00 | Idler Ass’y, Front 2 «— AEO000001~AE000483
7arbh 74 KM X
5301 143 00 | Idler Ass'y, Front 2 — AE000484~
Jorh TAKNSHY P a—R)
0-1 5301 004 00 | Idler Ass'y, Front (For Steel Shoe) 2 AE000001~
2Ty vy Ev
1 0494 651 70 | *Pin, Spring 2 AEO000001~ ¢ 10 x 70
7Yy TJovs (B
2 4420 732 00 | *Block, Bearing (R.H.) 1 «— AE000001~AE000483
7Y >y Jovs (B X
4420 754 00 | *Block, Bearing (R.H.) 1 — AE000484~
Ee
3 4006 276 00 | *Washer 2 AE000001~
=)
4 0761 731 40 | *Seal 2 AE000001~
2FvT Yy
5 0493 500 80 *Ring, Snap 2 AEQ000001~ ¢ 80
K= R7Y
6 0630 630 70 | *Bearing, Ball 2 AE000001~ # 6307
Jarvhk TAFKS
7 4236 558 00 | *Idler, Front 1 AE000001~
Jarhk FTAKS #ra—H)
7-1 4236 525 00 *Idler, Front (For Steel Shoe) 1 AE000001~
75
8 0710 201 01 * Plug 1 AEO000001~ ST-PA-1/8
PEIA
9 4220 516 00 | *Shaft 1 AE000001~
7Yy Jovs (B
10 4420 732 00 | *Block, Bearing (L.H.) 1 <« AEQ000001~AE000483
R7Y vy FJoyvs (&) X
4420 757 00 | *Block, Bearing (L.H.) 1 — AE000484~
& b3
N OTE

IHI

MODEL 32J

JO0vbh 74 KSH#II
FRONT IDLER ASS'Y

-9 -

REV. No. @

SHEET No.1—4

|







RHEES| & & & 5 & o % oM B ERYE & H 5 #® ] £
KEY No.| PART No DESCRIPTTION Q'TY|CHAN., SERIAL No. REMARKS
07— o—3S§r
0 5300 903 00 | Roller Ass'y, Lower (8) <« AE000001~AE000483
o7 — o-—3S#lr O
5301 134 00 | Roller Ass'y, Lower (8) —! AE000484~
o—3 H5-—
1 4042 204 00 | *Collar, Roller 2 <« AE000001~AE000483
-3 #H7-— X
4042 238 00 | *Collar, Roller 2 — | AE000484~
=)
2 0761 730 12 | *Seal 2 AE000001~
AFw T YU
3 0493 500 62 | *Ring, Snap 2 AE000001~ ¢ 62
7Yy
4 0630 620 60 | *Bearing 2 AE000001~ # 6206
757
5 0710 201 01 * Plug 1 AE000001~ ST-PA-1/8
4K o-3
6 ¥r4031 329 00 | *Roller, Guide 1 AEO000001~ 5301 134 00
v 7 b
7 4220 517 00 | *Shaft 1 AE000001~
ATy Er
8 0494 608 10 | *Pin, Spring 1 AE000001~ $5x10
AR ARV b
9 0555 160 30 | Bolt, Treatment 2) AE000001~ M16 x 30
10 0595 160 00 | Washer, Treatment (2) AE000001~ M16
T
N OTE

IHI

MODEL 32J

07— O—3#fiI

LOWER ROLLER ASS'Y
- 11 —

REV. No. @

SHEET No.1—5







RH&ES| M & & 5 24 o % o B|\EHEHE & H 5 B 1] %
KEY No.| PART No. DESCRIPTTION Q'TY|CHAN.| SERIAL No. REMARKS
VA ZANR =Rl 2 \1hvA
0 5300 608 00 | Roller Ass'y, Upper 2) AE000001~
RES:
1 4006 214 00 * Washer 1 AEO000001~
=
2 0761 690 23 | *Seal 1 AE000001~
AFy T YUy
3 0493 500 62 | *Ring, Snap 1 AE000001~ ¢ 62
7Yoo
4 0630 600 70 | *Bearing 2 AE000001~ # 6007
o—> Y+ 7 b
5 4220 508 00 | * Shaft, Roller 1 AE000001~
o—3
6 %4031 129 00 | *Roller 1 AE000001~ 5300 608 00
0" yvy
7 0760 715 65 | *Ring, "0 1 AE000001~ G65 — 90B
HIN—
8 4460 995 00 | *Cover 1 AE000001~
757
9 0710 201 01 * Plug 1 AE000001~ ST-PA-1/8
Ut Kb
10 4003 079 00 | Bolt, "U” (2) AE000001~
NPT S
11 0595 120 00 | Washer, Treatment 4) AE000001~ M12
BPEFw b (HIE)
12 0535 120 00 | Nut, Treatment 4) AE000001~ M12 P=1.25
N OTE

IHI

MODEL 32J

7w/8 O—SHT
UPPER ROLLER ASS'Y

REV. No. @

SHEET No.1—6




Ihi Mini Excavator 32j Parts Catalog
Full download: http://manual place.com/dowjig oad/i hi-mini-excavator-32j-parts-catal og/

@ 21
19

12 15
13
14

g B _ 5
DETAIL

LOWER TRACTION PIPING ASS'Y REV. No. @
SHEET No.1—7

Thisﬁ'&oﬂ%cﬁ%‘bages sample. Download all 285 page(3) #:M anual Place.com



http://manualplace.com/product/ihi-mini-excavator-32j-parts-catalog/

